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Data
@) (e}
(@] (¢]
Class © ©
6 o o
Polybrominated biphenyls (PBBSs) o o
Polybrominated diphenylethers (PBDES) o o
Polychlorinated biphenyls (PCBs)
Polychlorinated Terphenyls (PCTSs) o
Polychlorinated naphthalences (PCNs )
Ozone depleting substances o
(CFCs,HCFCs, Halons)
O
Class ©
o
Short-chain chlorinated paraffins o
(Alkane 10~13 Carbon chain)
O
(@)
O
O
o
PVC ( ) S
Class °
(Other chlorinated flame retardants) ©
él ex, TBBP-A) o
(Other brominated flame retardants)
- ) ( ) )
- Data : Class ( ex : ICP, GC-MS )
- : Class Data ( ex : MSDS, Mil Sheet )

- : Class Spec
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Test Report No. resosoiiLF-cTsodsaiz Date : January 5, 2008 Page 1of 2

TO: POONGSAN CORPORATION
611, Daejung-ri,
Cinsan-up,
Ulju-kun,
Uisan,
Korea

The following merchandise was submitted and identified by the client as : -

Commodity : PBS (C5210)

SGS File No. ! P-48/2005-1241/12

Country of Origin 3 Korea

Recelved Date : December 28, 2005

Test Performing Date . Decembar 29, 2005

Test Performed 4 565 Tesling Korea tested the sample(s) selected by applicant with
following result

Test Resulis : For further details, please refer to fallowing page.

Commaents

This laboratory is accrediled by Korea Laboratory Accreddation Scheme (KDLAS) which is signatory to the
{E;Mrmf! Laboratory Accreditation Cooperabion (ILAC), Mutual Recognition Arrangement (MRA) for the abave
BB &)

5G5 Testing Horea Co., Lid,

P Z3wog

Sharploss Park ! Tesling Person Thomas Hwang ! Lab. Manager
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Test Report No. resosotiLr-cTsossstz Date : January 5, 2006 Page2el 2

w. ’ -' .. e = il f'_.:
Test ftem(s) Uit Test Mothod MOL Result(s)
Cadmium (Cd) mgkg USEPA 30508:1956, ICP-AES 2 M. D.
Lead (Ph) mgkg | USEPA 305081996, ICP-AES 30 50
Mercury [Hg) mgikg USEPA 3052:1606, ICP-AES 2 N.D.
| Hexavalent Chromium (Cr Vi) makg | USEPA 3060A 1896, UV-Vis 1 N.D

Mote: (1) N.D. = Not detected, {<MDL)
{2} MDL = Mathod Detection Limit
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*** End of Report ***
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CHMEHIIE
PAONGSAN ( Material Safety Data Sheet)
FhEM S8 2823 229218 =Ci(Phosphor bronze)| Page
Cas No : 1/2

1. JE %= A=A 2

@ §EY : 2I8=0| (Phosphor bronze Strip C5102R,C5191R,C5212R,C5210R)
@ BE : HI|9E 2
@ FHYEBER (=ERIAZIE) : RS
@ SEE el KY : M
& HEX} FL [/ HE : (F)EBL 2LUSE
F4 0 FUMEYA 52 24T O1F2] 611HE]
® S F2 / 2 (F)EL
F2 . MEREA S E2E 371 60-1

2. THHE JY H =4

o & s CAS No BHRE(%)
@ Copper Cu 7440 - 50 - 8 90.8%-96.5%
@ Tin Sn 7440 - 31 - § 3.5-9.0%
@ Phosphorus P 7723 - 14 - 0 0.03-0.2%

- 3. HEwsY
O FlMER

CERCLA Xl : B2=(0) &hmi=(3) Hw=(1)
@ SY9Y : 56, dAilL 58, 0|5, dedy, 43, FESY, IYEHE FiEl = US
@ Y : S4FYD SR B2, 58, HitE Ui = US
@ AHERER : 87|, £%7|

4, SSEX2HY

% : 2EE 2= ME W2 ¥ CHEe]| 8= Y 2

£ Oy SE Y& 2

EEl ¢ MME Z7171 UE X2R Bl ¥ B0 M2 HESEE AR A
H¥ : 7ER 5H EES ¥l 7I=8 M= HEsE HAHE & U
SIAFEE : JA| 2JeiEpl E=XE WE A

5. 2 HEAl thHEE

O SISE/UEE - KRS

@ ®WY : S8 Y2 I S B USE 5 US.

@ 234 BR : BRLHA, &0} 8, 43 == Z2E AER A
@ fgdY - El= #30 & F2X S ZYREE AR 3
@ FHALYYT - QNEES

6. SFEAILA| CHAHE

@ M2l 2E £ : FEE SIF XX 232 Z5A2 XAE THE H
@ 83 2% EX| : FEE SWF i el ® MUSE A
@ ARal % EX| : B2 XAlo oi2b E=X@ A




Pyl ta k-
PAOONGSAN ( Material Safety Data Sheet)
FHOIA BU 203E E3Y:214Sh(Phosphor bronze) Page
Cas No : 2/2

7. =@ WX R W 2SF

D HBEE

TWA : 10mg [ = (BEZISE OSHA 7|E)
@ SEH0 XX - WERITEE & I W71 U TH BIYXNE XY A
@ JRALEEe 2oy, 282 28, Y023, J|E

8. 3= ¥ M¥YE

@ WAl FoAbe : &, G2 EHE, EEe29d H2|8 A
S2Y0 EFUA FUWEY US
SEHS Al YT 023, 2P, 299 }/E
@ MEAl FolArY : =RYX cido] © HEsa 877} J=l= Zof| 2L A

L 9. oRdY % HESY

@ gHYY - g2YudM LIE

@ BHEY : A = B UESI 21%Mo| I8 4R WU

@ majo} @ = : HEHEEDe] EEHEM)AlME HEoiel XAE uhE A
@ Mol Y WA : NHLISA| UL B = FWH=EY US

10. =2 #H&x |4

@ @ M @ EM - FH
@ PH : HEB0HE @ Six - S
® HIE : NS ® ®3 : 1,020T
@O ®KYWY : NREUS o 4%y : D=ilE
@ HIE : 8.80 ® S : HEULE

11. FHU4E B % =4

@ LD50 : X=2gls
@ LCS50 : X=gS
@ Wehy - U8

12. Sy 2 3=

@ MBI HAY : MSDS EHYUY &3
@ gAY : S
@ L9 : SHEElE

B MSDS ZRIEZL] : (F)EH SHEF AMEHEME TMY 2F (052-231-9383)






